Lofrans’< MAINTENANCE KIT

THE ORIGINAL WINDLASS fOf‘RUYAL

|
Code: 72046
Spare Parts Included:

Code Description Quantity
209 Key - 6x6x30 2
217 Hex hd screw - M8x20 2
226 Washer for screw M8 2
255 Key - 6x6x25 1
345 Hex hd screw - M6x20 1
482 Conic hd screw - M6x16 6
500 Circlip - 38 DIN 471 1
501 Key - 6x6x50 1
503 Hd cap screw - M14x40 2
504 Washer 2

www.lofrans.com



